
 CITY OF PASO ROBLES 
 

ADOPTED 
SPHERE OF INFLUENCE UPDATE 

MUNICIPAL SERVICE REVIEW 
  

 

 
 

PREPARED BY: 
SAN LUIS OBISPO  

LOCAL AGENCY FORMATION COMMISSION 
 FEBRUARY  21, 2013 

 
 
 
 



CITY OF PASO ROBLES   
 

ADOPTED SOI/MSR    2                        FEBRUARY  2013 

SAN LUIS OBISPO LOCAL AGENCY FORMATION COMMISSION 
 
 
 
      Commissioners 
 

Chairman:  Muril Clift, Special District Member  

Vice Chairman:  Kris Vardas, City Member 

Frank Mecham, County Member 

Duane Picanco, City Member  

Vacant, Special District Member 

Bruce Gibson, County Member  

Tom Murray, Public Member 

     

 
 
    
      Alternates 
 

  David Brooks, Public Member  

  Roberta Fonzi, City Member 
[...]
Water Distribution: The water distribution system was evaluated as part of the 2007 Water 

Master Plan update.  Improvements to the system that would enhance service pressures are 

identified in the Water Master Plan and are prioritized into the City’s Capital Improvement 

Program.   

 
Uptown 
The majority of upgrades required in the Uptown Zone will be to accommodate the new 

development proposed in the Oak Park area. Extending basic service lines will be necessary to 

accommodate the predicted densities in this area. Other upgrades in the Uptown Zone are 

generally system retrofits to undersized or underperforming pipes. 

 
Midtown 
The majority of upgrades required in the Midtown Zone represent the retrofit of existing pipes 

that are currently undersized for the existing system. The Midtown Zone serves as a conduit 

from the water treatment facility to the Uptown Zone. The age, size, and location of these pipes 

are the impetus to increase the size and capacity of the system. Very few new water mains are 

needed to accommodate buildout of the Midtown Zone. 

 
Downtown 
Upgrades are minor with few new water mains needed to accommodate buildout of the 

Downtown Zone. 

 
South of Downtown 
Upgrades are relatively minor with new pipes required to accommodate redevelopment and 

buildout including the proposed City Hall. Other upgrades include replacing 8-inch water mains 

in Spring Street, as specified by the Master Plan for Water Distribution. 

 
Riverside Avenue Corridor 
Upgrades are relatively minor with new pipes required to accommodate redevelopment and 

buildout, mainly in the area south of 13th Street and east of Highway 101. 

 

Capital Improvement Plan-Water System. The City’s Capital Improvement Plan (CIP) 

comprehensively schedules and finances all capital projects and equipment purchases. The 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 
 

ADOPTED SOI/MSR 3-42                         FEBRUARY  2013 
 
 

City’s Capital Improvement Plan contains project-by-project information and aligns with the 

goals of the City for project implementation. 

 

Planned water system improvements are included in the City’s Capital Improvements Program 

that was adopted by the City Council July 17, 2007. The program is prepared in ten-year 

increments and is updated annually. The Water Master Plan has prioritized the projects that are 

most needed to improve the system. Nearly 9 miles of pipe improvements are recommended to 

correct existing system deficiencies with an additional 14.5 miles recommended to provide 

water service at build-out. 

  
2010/2011 
 

 Install reclaimed waterline concurrent with Nacimiento waterline. $2,935,603 
budgeted. -- $9,000,728 Total Project Cost 

 
 Budgetary projection for WWTP upgrade after recycling decision. $4,696,966 

budgeted. -- $50,316,683 Total Project Cost 
 

 Design and construct Nacimiento Water Treatment Plant, 6 MGD membrane 
filtration plant, located at Thunderbird well field. $9,393,931 budgeted. -- 
$17,078,468 Total Project Cost 

 
 Annual well rehabilitation. $234,848 budgeted.  -- $2,575,071 Total Project Cost 

 
 Water Tanks - regular program of coating repairs $23,485 budgeted. -- $257,507 

Total Project Cost  
 

 Water Meters - ongoing meter replacement program and conversion to automatic 
meter reading devices $23,485 budgeted. -- $637,507 Total Project Cost  

 
 FE3 - 16" waterline in Olsen/Beechwood from Creston Rd to Linne Rd 

$2,399,847 budgeted. -- $4,047,070 Total Project Cost  
 

 Nacimiento Water delivery costs -- $63,860,000  
 

 W3 - 8" waterline in 32nd St from Park St to Pine St -- $56,368  
 

 W7 - 10" waterline in 24th St and Riverside Ave -- $346,605  
 

 W8 - 8" waterline in Oak St from 4th St to 7th St -- $217,078  
 

 W9 - 8" waterline in 2nd St from Vine St to Orcutt Rd --  $207,483  
 

 FE2 - 12", 16", and 24" waterline in Chandler Ranch from Gilead Ln to N/o Hwy 
46 $2,396,849 budgeted. -- $4,925,524 Total Project Cost 

2011/2012 
 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 
 

ADOPTED SOI/MSR 3-43                         FEBRUARY  2013 
 
 

 Budgetary projection for WWTP upgrade after recycling decision. $26,015,318 
budgeted. -- $50,316,683 Total Project Cost 

 
 Design and construct Nacimiento Water Treatment Plant, 6 MGD membrane 

filtration plant, located at Thunderbird well field. $619,412 budgeted. -- 
$17,078,468 Total Project Cost 

 
 Annual well rehabilitation. $247,765 budgeted.  -- $2,575,071 Total Project Cost 

 
 Water Tanks - regular program of coating repairs $24,776 budgeted. -- $257,507 

Total Project Cost  
 

 Water Meters - ongoing meter replacement program and conversion to automatic 
meter reading devices $24,776 budgeted. -- $637,507 Total Project Cost  

 
 FE2 - 12", 16", and 24" waterline in Chandler Ranch from Gilead Ln to N/o Hwy 

46 $2,528,675 budgeted. -- $4,925,524 Total Project Cost  
 

 E5 - 12" waterline in Tractor St from Oakwood St to Combine St -- $328,975  
 

 W1 - 12" waterline in Spring St from 24th St to 36th St -- $1,471,528  
 

 W2 - 8" waterline in Oak St from 30th to 32nd St -- $301,138  
 

2012/2013 
 
 Budgetary projection for WWTP upgrade after recycling decision. $19,604,400 

budgeted. -- $50,316,683 Total Project Cost 
 
 Annual well rehabilitation. $261,392 budgeted.  -- $2,575,071 Total Project Cost 

 
 Water Tanks - regular program of coating repairs $26,139 budgeted. -- $257,507 

Total Project Cost  
 

 Water Meters - ongoing meter replacement program and conversion to automatic 
meter reading devices $26,139 budgeted. -- $637,507 Total Project Cost  

 
2013/2014 
 

 Annual well rehabilitation. $275,769 budgeted.  -- $2,575,071 Total Project Cost 
 
 Water Tanks - regular program of coating repairs $27,577 budgeted. -- $257,507 

Total Project Cost  
 

 Water Meters - ongoing meter replacement program and conversion to automatic 
meter reading devices $27,577 budgeted. -- $637,507 Total Project Cost  

 
 W18 - 14" waterline in Pine St, 23rd St, and Spring St -- $970,316  

 
 FE6 - 16" waterline in Linne Rd from Airport Rd to Tract 2526 -- $1,013,973 

 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 
 

ADOPTED SOI/MSR 3-44                         FEBRUARY  2013 
 
 

 
2014/2015 
 

 Annual well rehabilitation. $290,936 budgeted.  -- $2,575,071 Total Project Cost 
 Water Tanks - regular program of coating repairs $29,094 budgeted. -- $257,507 

Total Project Cost  
 

 Water Meters - ongoing meter replacement program and conversion to automatic 
meter reading devices $29,094 budgeted. -- $637,507 Total Project Cost  

 
2015/2016 

 
 Annual well rehabilitation. $306,937 budgeted.  -- $2,575,071 Total Project Cost 

 
 Water Tanks - regular program of coating repairs $30,694 budgeted. -- $257,507 

Total Project Cost  
 

 Water Meters - ongoing meter replacement program and conversion to automatic 
meter reading devices $30,694 budgeted. -- $637,507 Total Project Cost  

 
2016/2017 

 
 Annual well rehabilitation. $323,819 budgeted.  -- $2,575,071 Total Project Cost 

 

 Water Tanks - regular program of coating repairs $32,382 budgeted. -- $257,507 
Total Project Cost  

 
 Water Meters - ongoing meter replacement program and conversion to automatic 

meter reading devices $32,382 budgeted. -- $637,507 Total Project Cost  
 

 A well water desalting program including high recovery of raw and treated water. 
-- $3,307,358  

 
Note: The City has indicated due to delays and legal challenges in adopting water rates many of 
the other critical projects identified have been delayed or in some cases removed from the CIP.



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 
 

ADOPTED SOI/MSR 3-45                         FEBRUARY  2013 
 
 

WASTEWATER COLLECTION & TREATMENT SYSTEM 
 
Facility Description. The City of Paso Robles owns and operates a secondary wastewater 

treatment plant, which treats wastewater from the City of Paso Robles and a portion of the 

Templeton Community Services District south of the City. The plant is located east of Highway 

101, along the Salinas River. There are approximately 9,800 wastewater connections.  Primary 

treatment includes influent screening, aerated grit removal, clarification/primary sedimentation. 

Secondary treatment includes biological treatment (two-stage trickling filters), secondary 

clarification, and disinfection. Treated effluent is discharged to a series of six polishing ponds for 

dechlorination with the overflow from the sixth pond discharging to the Salinas River. The 

effluent eventually recharges the groundwater basin north of the City. It should be noted that the 

wastewater resource could be an asset to the City in the future when reused for irrigation or for 

groundwater recharge. 

 

The plant operates in accordance with the City’s National Pollutant Discharge Elimination 

System (NPDES) permit No. CA0047953, which allow a maximum treatment capacity of 4.9 

million gallons per day (MGD) and a maximum peak wet weather flow of 10 MGD. In 2010, the 

average daily flow was 3 MGD.  The existing wastewater treatment plant is overloaded with 

pollutants, exceeds permit limits, and requires an upgrade. 

 

Wastewater Treatment Plant Upgrade. The City of Paso Robles is currently in the process of 

upgrading its WWTP to improve the water quality discharge into the Salinas River, meet state 

discharge requirements, and prepare for future production of recycled water.  The treatment 

plant will be upgraded to an advanced secondary treatment process.  Advanced secondary 

treatment means treatment that meets federal secondary treatment standards for biochemical 

oxygen demand, total suspended solids, and pH, plus nutrient removal.  The advanced 

secondary treatment process will include a new headworks (including grit removal), a biological 

nutrient removal process, new secondary clarifiers, chloramination, and dechlorination.  Treated 

wastewater will flow into an effluent polishing channel constructed in the area that is currently 

Pond No. 3.  The channel will allow treated wastewater to cascade down to the river, thus 

oxidizing and volatilizing any residual pollutants that may be present in the treated wastewater. 

The channel will mimic a creek and fan out near the river, delivering the wastewater by diffuse 

laminar flow at or near the existing location of Outfall “C”.  Ancillary facilities will include a 

cogeneration system to produce electric power and heat from biogas.   



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 
 

ADOPTED SOI/MSR 3-46                         FEBRUARY  2013 
 
 

Tertiary treatment facilities are intended to be added in approximately 2025.  This will likely 

include a filtration process and a new chlorine contact chamber.  Ponds “4, 5 & 6” will no longer 

be part of the wastewater treatment process however will remain as storm water retention 

and/or future recycled water storage. 

 

The tables below summarize the existing and projected wastewater flows for the City of Paso 

Robles. 

 
Table 3-19 – Existing and Projected Wastewater Flows 

Wastewater 
Factor 

2000  
mgd 

2010  
mgd 

2013 (1)
mgd 

2025(2) 
mgd 

Population 24,297 30,072 34,000 44,000 

City Average Annual Flow 2.8 mgd 3 mgd 3.3 mgd 4.6 mgd 

System Capacity 4.9 mgd 4.9 mgd 4.9 mgd 4.9 mgd 

Percent of Capacity 57% 61% 67% 94% 

  Notes: (1) Per communications with Wastewater System Manager (Matt Thompson) 
(2) Based on build-out potential of existing GP. 

 

Wastewater Collection. The existing wastewater collection system within the City is made of a 

network of roughly 137 miles of sewage collectors ranging in size from 4” to 36” in diameter.  

Fourteen sewage lift stations are maintained by the City.  The Salinas River and Highway 101 

divide the wastewater collection system.  The majority of the system west of the Salinas River 

was installed around 1960, though some sections were installed in the early 1900’s.  The 

majority of the system east of the river has been installed in the last 35 years. An additional 

feature is the Interceptor Sewer, which extends the length of the City along River Road and 

conveys wastewater from Templeton to the wastewater treatment plant.  The interceptor 

crosses the Salinas River in two places on pipe suspension bridges. 

 

Projects Budgeted: 2010/2011 

 Lift station rehabilitation to upgrade obsolete pumps, rails, and motors and to 
provide longer response time. $115,000 budgeted 

 
 Rehab various sewer Mains. $500,000 budgeted 

 
 Rehab/replace old manholes. $104,000 budgeted 

 
 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 
 

ADOPTED SOI/MSR 3-47                         FEBRUARY  2013 
 
 

 Wastewater Treatment Plant Upgrade $1,870,000 budgeted -- $49,600,000  
 

 W1 Riverside Interceptor Upgrade, 13th to 24th $300,000 budgeted -- $750,000 
Total Cost   

 
2011/2012 

 Lift station rehabilitation to upgrade obsolete pumps, rails, and motors and to 
provide longer response time. $120,000 budgeted 

 
 Rehab various sewer Mains. $500,000 budgeted 

 
 Replace/Rehab various old manholes. $108,000 budgeted 

 
 W1 Riverside Interceptor Upgrade, 11th to 14th $390,000 budgeted   

 
 Paso Robles sewer fix -- $750,000 budgeted      

 
 Recoating of North & South sewer pipe bridges $200,000 budgeted   

 
2012/2013 

 Lift station rehabilitation to upgrade obsolete pumps, rails, and motors and to 
provide longer response time. $125,000 budgeted  

 
 Wastewater Treatment Plant Upgrade $9,000,000 budgeted -- $49,600,000 Total 

Cost 
 
 Rehab various sewer lines. $500,000 budgeted  

 
 Rehab/replace old manholes. $112,000 budgeted  

 
2013/2014 

 Lift Station Rehab. $130,000 budgeted 
 
 Rehab various sewer lines. $500,000 budgeted 

 
 Rehab/replace old manholes. $117,000 budgeted  

 
 Wastewater Treatment Plant Upgrade $14,800,000 budgeted -- $49,600,000 

Total Cost 
 

2014/2015 

 Lift Station Rehab. $135,000 budgeted 
 
 Rehab various sewer lines. $790,000 budgeted 

 
 Rehab/replace old manholes. $122,000 budgeted  

 
 Wastewater Treatment Plant Upgrade $14,800,000 budgeted -- $49,600,000 

Total Cost 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 
 

ADOPTED SOI/MSR 3-48                         FEBRUARY  2013 
 
 

2015/2016 

 Lift Station Rehab. $140,000 budgeted 
 
 Rehab various sewer lines. $822,000 budgeted 

 
 Rehab/replace old manholes. $127,000 budgeted  

 
 Wastewater Treatment Plant Upgrade $6,800,000 budgeted -- $49,600,000 Total 

Cost 
 
 W3 - 36th Street Sewer Service Area -- $295,000 

 
2016/2017 

 Lift Station Rehab. $146,000 budgeted 
 
 Rehab various sewer lines. $855,000 budgeted 

 
 Rehab/replace old manholes. $132,000 budgeted  

 
2017/2018 

 Phase 1 sewer service expansion to west airport area. $4,050,000 budgeted 
 
 Lift Station Rehab. $152,000 budgeted 

 
 Rehab various sewer lines. $890,000 budgeted 

 
 Rehab/replace old manholes. $137,000 budgeted  

 
 W7 – Upgrade sewer in 12th St between Vine and Olive. $67,000 budgeted 

 



CHAPTER 3                   MUNICIPAL SERVICE REVIEW 
 

ADOPTED SOI/MSR 3-49                         FEBRUARY  2013 
 
 

Water and Sewer Rates Comparison 
The following tables compare the water and sewer rates of the cities of Paso Robles, 

Atascadero, and the communities of Templeton, and San Miguel.  The sample monthly bill was 

calculated using 10 units of water as a base.  This information was gathered from website 

research from each City/Community. 

 
Table 3-20 – Single-Family Water Rates 

 
 

Rate/Fee 
 

 

Paso 
Robles 

 

Paso 
Robles 

effective 
1/1/12 

 

 

Atascadero 
 

 

Templeton 
 

 

San 
Miguel 

 

 

Santa 
Margarita

 

 

Monthly Service 
Meter Charge 
 

 

$18.00 
 

$0.00 
 

$15.50 
 

$15.25 
 

$13.85(2) 
 

 

$29.13 
 

 

Water (per 1 unit) 
 

 

$1.32 
 

 

$2.50 
 

$1.70 
 

$1.71 (1) 
 

$0.00 
 

 

$1.30(3) 
 

 

Other Charges 
 

 

$0.00  